
$�9HUW0DUNHWV 3XEOLFDWLRQ
�

60

www.wateronline.com E-Zine

Expert Insight On Today’s Critical 
Water And Wastewater Issues

http://www.wateronline.com


flygt.com/FlygtExperior 

Flygt is a brand of Xylem, whose 12,000 employees are dedicated to addressing 
the most complex issues in the global water market. Let’s solve water.

Welcome to a new era in wastewater pumping. 

Where engineering excellence and a pioneering 

spirit combine with an unmatched understanding 

of your needs. The result is Flygt Experior, a 

uniquely holistic experience that combines 

state-of-the-art hydraulics, motors, and controls.

Today, Flygt Experior combines N-technology 

hydraulics and its adaptive functionality, premium 
[...]
of a new drinking water strategy to regulate contaminants 
by groups, instead of individually. Word on the street is 
that this approach is more complicated than originally 
thought, which could further delay its release. In order 
for contaminants to be regulated, they must be found in 
sufficient frequency to be of national concern and the 
regulations must present a meaningful opportunity for risk 
reduction, which may be a more difficult case to make 
when taking multiple contaminants into account.

Shale Gas Extraction/Coalbed Methane Extraction

Lastly, EPA has decided to combine the development 
of regulations governing wastewater discharges from 
shale gas extraction and coalbed methane extraction for 
proposal sometime in 2014. EPA reported that in 2008, 
252 coalbed methane operators managed approximately 

55,500 coalbed methane wells in the United States. 
Approximately 47 billion gallons of produced water are 
pumped from these wells annually, of which 45% is 
discharged directly into U.S. waters, with the balance dis-
charged on land, re-injected into the ground, or reused. 
Produced water from shale gas operations ranges from 
200 to 1,000 gallons per million cubic feet of gas pro-
duced, depending on the basin. Much of it is injected into 
wells or sent to treatment works. In the interim, the EPA is 

planning to soon release preliminary 
findings of a study it is conducting on 
the effects of hydraulic fracturing on 
drinking water, with the goal of issu-
ing a final report in 2014. 

These are among the most significant 
regulatory developments WWEMA is 
monitoring and commenting on. There 
are many others occupying our atten-
tion which deal with nutrients, water 
quality criteria, lead and copper, and 

other contaminants such as hexavalent chromium and per-
chlorate. Needless to say, it is going to be a busy couple 
of years ahead for the industry on the regulatory front. 
Likewise, for the technology and service providers within 
WWEMA, who are tasked with providing cost-effective 
solutions to meet these and other  challenges confronting 
the water industry.

Protecting the water environment is not only essential 
for life, it is the underpinning of all social and economic 
activity. There is not a single job or business that does 
not rely to some degree on water, its provision and its 
treatment. We must remain vigilant to ensure that sound 
science governs the way we regulate and protect this life-
giving resource, while at the same time, promote the fact 
that environmental regulations are responsible for creat-
ing a viable industry that generates nearly $130 billion 
in annual revenue in the U.S. and employs hundreds of 
thousands of skilled workers, further supporting the case 
that investing in and protecting our nation’s water infra-
structure makes good business sense.  

wateronline.com     ■     Water Online The Magazine16

Dawn Kristof Champney is president of the 

Water and Wastewater Equipment Manufacturers 

Association (WWEMA), a Washington, D.C.-based 

national, non-profit trade organization that has 

represented the interests of manufacturers serving 

the water supply and wastewater treatment industry 

since 1908.

Environmental Environmental 

rules can actually rules can actually 

drive economic drive economic 

growth and job growth and job 

creation.creation.

http://wateronline.com


•  Headworks & Screens

•  Anaerobic Digestion

•  Aeration and Aerobic Digestion Systems

•  Membrane Systems

•  Sedimentation / Clarifiers

•  Heritage Brands Parts & Services

200 
years of
Heritage

• Heritag

“Creating Value 

In Water”

Brackett Green®

Cinetik®

Christ Water Technology®

Eimco Water Technologies®

Enviroquip®

Jones + Attwood

ovivowater.com

http://ovivowater.com


Water Reuse

High-Water Mark: Indirect Potable 

Reuse With A 92% Recovery Rate

Why import water when you can recycle it (to unprecedented levels)?

By R. Bruce Chalmers

E
stablished in 1959, the Water Replenishment District 
of Southern California (WRD) manages the ground-
water resources of the Central and West Coast 
Groundwater Basins of California. Management 

includes maintaining adequate groundwater supplies, pre-
venting seawater intrusion into the underground aquifers, 
and protecting groundwater quality against contamina-
tion. WRD provides water to spreading facilities and three 
seawater intrusion barriers, includ-
ing the Alamitos seawater barrier. 
WRD imports potable water from the 
Metropolitan Water District (MWD), 
and produces advanced treated recy-
cled water from the Leo J. Vander Lans 
water treatment facility (LVLWTF). 

As part of their Water Independence 
Now (WIN) program, WRD is work-
ing to eliminate the dependence on 
imported water by developing local 
resources to create a sustainable 
groundwater supply. It plans to accomplish this by imple-
menting a series of projects that use stormwater and recycled 
water to restore and protect the groundwater resources of the 
Central and West Coast Groundwater Basins. 

To replace the use of imported water in the Alamitos bar-
rier, WRD is expanding the LVLWTF capacity from 3 million 
gallons per day (mgd) to 8 mgd. Tertiary treated (Title 22) 
recycled water supplied from the adjacent Los Angeles County 
Sanitation District’s (LACSD’s) Long Beach water reclamation 
plant (LBWRP) is the influent to the LVLWTF. WRD is also 
considering use of tertiary effluent from LACSD’s Los Coyotes 
water reclamation plant (LCWRP) located 6 miles north.

Similar to the existing plant, the expansion will use the same 
microfiltration (MF), reverse osmosis (RO), and ultraviolet 
(UV) advanced oxidation systems, but the overall plant recov-
ery rate will be increased from about 80% to 92%. The plant 
must be expanded without increasing the waste discharge 
to the sewer, which conveys the RO brine and other waste 
streams to a downstream wastewater treatment plant. The cur-
rent limit of 760,000 gallons per day (gpd) cannot be increased 
because of a downstream hydraulic constraint. The additional 
5 mgd of treatment capacity will be built with an MF back-

wash treatment system to recycle MF backwash water and a 
high recovery RO system to reduce RO concentrate flows. 

The MF backwash treatment system will use a dissolved air 
flotation (DAF) system and a backwash treatment MF system 
to increase the overall MF recovery to over 98%. A third-stage, 
high-recovery RO train will be added to the RO system to 
increase the RO recovery to more than 92%. Implementing 
these two new processes will keep the waste flows from 

the 8-mgd plant under 760,000 gpd. 
When finished, the LVLWTF will have 
the highest recovery rate of any MF/
RO/UV advanced oxidation process 
(AOP) indirect potable reuse plant in 
the country.

Site And Treatment Processes

Microfiltration System — The exist-
ing Pall MF system will be expanded 
to provide approximately 8.14 mgd 
of MF filtrate (MFF). Six new Pall MF 

Quad racks with 100 modules per rack (600 modules total) 
will be installed. The MF system is sized for an instantaneous 
flux rate of 31 gallons/foot/day (gfd). Half of the current MF 
system (100 modules) will be moved to one of the new MF 
racks, while the other half will be modified to treat the MF 
backwash water. The Pall system will operate at a recovery 
rate of 94%. The MFF will be discharged into an MF break 
tank to equalize the flows between the MF and RO systems.

MF Backwash Treatment System — The MF waste back-
wash wastewater (BWW) will be treated by DAF and MF 
and used as RO feed water. Prior to selecting DAF/BWW 
MF, plate settlers were investigated with the filtrate returned 
to the LVLWTF influent. The plate settler process arrange-
ment is similar to other MF backwash treatment systems 
in the United States and Australia. Results from jar tests to 
determine the coagulant dose were inconclusive, as some of 
the tests showed adequate settling while other tests showed 
little or no settling because the floc was light and did not 
settle readily.

Therefore, DAF clarifiers were evaluated as an alternative 
treatment process to the plate settlers. The results of the DAF 

wateronline.com     ■     Water Online The Magazine18

When finished, the 

facility will have the 

highest recovery rate 

of any MF/RO/UV AOP 

indirect potable reuse 

plant in the country.

http://wateronline.com


Water Reuse

jar tests performed on water samples from the membrane 
backwash water showed the increased removal potential for 
the DAF as the coagulated solids floated readily. Turbidities 
as low as 1.52 nephelometric turbidity units (NTU) were 
achieved with coagulant dosages ranging from 10 mg/L to 30 
mg/L for both alum and ferric chloride. The DAFs are about 
the same size and cost as the plate settlers so that there was 
minimal impact to the design. 

The proposed MF BWW treatment flow diagram is in 
Figure 1. Four of the existing eight 25-module racks will be 
used for the MF BWW treatment system. Essentially, only the 
header piping must be modified, as no significant changes 
are required to the racks themselves. The MF backwash treat-
ment system will provide 0.51 mgd of MFF to the RO. The 
BWW MF system will have an instantaneous flux of 24 gfd 
(see Figure 1 above). 

Reverse Osmosis System — The current 3-mgd, two-stage 
RO system will be expanded to produce 3.7 mgd of RO 
permeate (ROP) by modifying the piping and increasing the 
flux rate from about 10 gfd to 12.2 gfd. A nearly identical 
two-stage, 3.7-mgd primary RO train will also be constructed 
as part of the expansion. The two-stage primary RO system 
trains will continue to have a recovery rate of 85%. To reduce 
the brine flow and increase the overall RO System recovery, 
a third-stage RO system will be added to treat RO concen-
trate (ROC) from the two second-stage trains.  

The third-stage RO system was successfully pilot-tested to 
confirm the feasibility and design parameters of the treatment 
and cleaning programs. The study allowed for the evaluation 
of the required 52% recovery rate, as well as the procedures 
for optimizing the RO cleaning regimens for the third-stage 
membranes. 

UV-A System — The expansion will also add new Trojan 
UV equipment. Hydrogen peroxide will be added to 
enable advanced oxidation treatment. Because there is 
no waste from the UV-A, the UV-A system is not critical 

for the design of the plant recovery rate.

Miscellaneous Wastes — Chemical waste discharges 
from the MF, the BWW MF treatment system, and the RO 
clean-in-place (CIP) flows will be neutralized and discharged 
to an on-site waste equalization system and not recycled. 
The RO concentrate will also be conveyed to the plant waste 
equalization tank and not recycled. 

Permitting — The LVLWTF plant expansion will be permit-
ted by the Regional Water Quality Control Board (RWQCB) 
as a modification to the existing permit. The LVLWTF will be 
the first indirect potable reuse plant permitted under the new 
November 2011 draft of the California Department of Public 
Health (CDPH) recharge regulations. 

Project Costs

The LVLWTF bids were submitted on September 12, 2012. 
Flatiron West was the approved low bidder with a price of 
$31,369,470. The MF and UV systems were preselected by 
WRD as part of the design to match the vendor equipment 
constructed as part of the original design. The cost of the MF 
system was $4,733,023. The UV system was procured in a 
similar manner as the MF system with the cost of $2,566,447. 
A Notice to Proceed was given on November 13, 2012 with 
an approximate 18-month construction period.  

wateronline.com     ■     Water Online The Magazine 19

R. Bruce Chalmers has 32 years of design and 

managerial experience in the fields of water and 

wastewater engineering, including planning, design, 

and construction management. He has a BS from 

UCLA and an MS from California State University 

Long Beach. He is a vice president with CDM Smith 

in the Irvine, CA, office. He is a member of the 

WateReuse and AWWA Desal committees and the 

secretary for the AWWA Reuse Committee.

Figure 1. MF and MF backwash treatment systems

http://wateronline.com


Who Will Stop 

The Hackers?
With cyber threats against critical water 

infrastructure on the rise, the U.S. government, 

utilities, and private security firms seek solutions 

before it’s too late.

By Kevin Westerling

20

T
he nation’s cybersecurity issue has been festering 

for an uncomfortably long time. It’s a crisis waiting 

to happen, and each day the threat is ignored is a 

gamble. Eventually luck runs out, however, and the 

folks in Washington have deemed that the stakes are simply 

too high to leave to chance, especially when the odds of 

avoiding a catastrophe get ever-slimmer.

In the last year alone, the number of attacks against critical 

infrastructure reported to the Department of Homeland 

Security (DHS) increased by 383%, according to U.S. Senator 

Tom Carper (D-Del.), Chairman of the Homeland Security 

and Governmental Affairs Committee. “We are constantly 

learning of new cyberattacks on our critical infrastructure, 

government systems, and businesses,” he told me. “And it 

appears there is no end in sight.”

Specific to water and energy utilities, Sanaz 

Browarny, chief of intelligence and analysis for the 

control systems security program at the DHS, stated at 

the 2012 GovSec conference that such attacks occur “on 

a daily basis.”

The concern is heightened by the origin of the attacks. 

A recent report, released in January 2013 by Akamai 

Technologies, revealed that China is not only the biggest 

culprit, but also the fastest-growing. In the third quarter of 

2012, China accounted for 33% of cyberattacks, more than 

double the previous quarter. That’s far more than even the 

second and third countries combined — the United States 

and Russia, respectively, at 18%. 

If identifying the problem is the first step to solving it, then 

some credit can be given to Democrats and Republicans for 

coalescing on the fact that cyberattacks pose an imminent 

threat to critical infrastructure and, by extension, the 

public. Cyber infrastructure is defined as “critical” when an 

attack could reasonably result in the interruption of life-

sustaining services, catastrophic economic damage, or severe 

degradation of national security.

High stakes indeed.

It’s no wonder, then, that the country’s two political 

parties actually agreed on something — to take action 

on cybersecurity. But then the political “process” took 

over.

Politics And Cybersecurity

The Cybersecurity Act of 2012, introduced by a bipartisan 

group of sponsors (Sen. Carper included), was roundly 

criticized by Republicans for including federal mandates for 

security measures to be put in place — later watered-down 

to voluntary best practices. The opposition argued that 

even voluntary standards could provide a “back door” to 

regulation, and thus construed it as government overreach 

and anti-business (since most security systems are run by 

private companies). In response, they presented the SECURE 

IT Act (Strengthening and Enhancing Cybersecurity by Using 

Research, Education, Information, and Technology), but 

Democrats countered that it was too lax because it relied 

solely on information-sharing among the government and 

private industry, and that the latter is not typically driven 

by public safety. SECURE IT, the Democrats argued, lacked 

regulatory teeth, as it featured no regulatory requirements, 

or even best practices, that would coerce vendors to address 

vulnerabilities in software systems within information security 

or control systems. 

As 2012 came to a close, there was no meeting of the minds, 

no compromise, and no cybersecurity legislation. But with the 

threat of a crippling cyberattack still hanging over our collective 

heads, the issue doesn’t go away. When the second version of 